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Detection B Commissioned test ORoutine test OE valuation test OType test
Category

Sample Source HIClientto send samples  OSampling

Chlient Shanghai Topolo New Matenals Co., LTD
Client Address Nr.158 Ximjunhuan Road, Minhang District, Shanghai
Manufacturer /
Manufacturer J
Address
Sample Name KN9S5 filter type particle s /
prevention mask
Production
Sample Model 001 serial nitlat /
e 2 Sample oI 2 ) 2
Sample quantity S0pcs R XKS2020R02100157E
Hilo f Cmpic 2020.02.10 Testdate | 2020.02.10~2020.02.14
Recervec
S Temperature: 25.3°C  Relative humidity: 58%
condition -
Test Item See the result
Test Results See the next paSC
':nhf"tw
Note 1. Sample information provided by the client, onl c-urmnsamplc
2. The test results are for reference only. g
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1. Test requirements
According to GB 2626-2006, perform performance testing on the samples submitted for inspection.

2. Test results

Sﬂn::_ih Test mems Standard requirement Test results Determine
Materials n direct contact with the Meet the
: : : PASS
tace are hamless to the skin requirements
Filter material s harmless to human Meet the
1l PASS
by require ments
The materials used shall have
General sufficient strength and shall not be Meet the PASS
requirements | damaged or deformed m normal requirements )
service life
It 1s not easy to cause structural
damage. and the design. composition Meet the PASS
and mstallation of components shall requirements
not pose any daneer to users
The surface of the sample should not
be damaged. deformed, and have other
obvicus defects. The matenal and
Appearance | structure of the component should be Meet the -
K NOS : x C S PASS
I Quality able to withstand normal use requirements
filter type conditions and the temperature,
I’hﬂl'lh‘t_’-‘-' humidity and mechanical shock that
prevention may be encounterad.
sk il trati
i =05 (% 9%.6% PASS
efhicency
Til of 50
<l11% based on the TIL of each &ction | sveles < 1 1%
Leaky and <8% based on the overall TIL of a [— PASS
subjects < B
T <350Pa 112Pa PASS
resistanoe
2 <250Pa 90Pa PASS
resistanos
Dread space =1% 0.7% PASS
Field 'L.rf VIEW =600 G PASS
under mask
. = . : . Mo slippmg
Headband pull | There should be no slippage or fracture ot hieskisg PASS
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2. Test results{continued)
Sample T : . .t [e% :
= esl iems standard requirement Test results Determine
Untreated 74
sample 1 -
After being
removed from the
KNG5S flame, the parts Untreated g
filter tyvpe exposed to the sample 1
particle Flammability | flame shall not PASS
prevention burn: if it ks Pretreatment
sk burned, the sample | 25
afterbuming time
shall not exceed 3s.
Pretreatment Ye
sample 2 =
MNote: The tested 1tems of the tested samples meet the requirements of KNY5 in GB 2626-2006.

3. 5ample photo

- MNext page--
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LA AR AR, WERERY T RB 2 ABEiEH.
There is any discrepancy in this report. please after receipt of the report made in
writing within 15 days.
2040t R R R R .
This report is considered invalidated without the Special Seal for Inspection of the XKS.
IR RO RRENEE RN R f s, SRR ARBIEMRRTTE.
The authorized agencies responsible for the authenticity of the representative of the
sample and the information, otherwise. the unit does not undertake any responsibility.

4RGN E, PO SR EEIERA. TSRO A AR RN
B sR—0ERER, LR RBERSF IR EE.

This report s only responsible for the test sample, not as a social justice data
usage. For the use of test data and the use of direct or mdirect losses and legal
consequences, My company does not undertake any economic and legal responsibility.
SAMESERATENNOER, BHAMRHFERNEA.

Do not repetitive or retest samples, entrust unit giving up of retest.
6ALMIRHE, RS REHEEDERAE, R8s IR ERNHRG.

At any time without the written approval of XKS report shall not be part of the copy
detection.
7.4 B0 5 BLTE SE R LIS A PR T I

My company has the right 1o the complete test after processing the measured samples.
BN RER A EW A IENE, HEERENELEE, RS RERTEE F.

My company to ensure that the test objective, impartial to entrust units of the commercial

mformation, technical documents such as commercial secrets confidential obligations,
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